| ‘l

DNOO3OND-15EO
DNOO50ND-15EO
DNOOSOND-15EO

Section 5:
Dryer Parts

Data

Part # 8533-111-001 7/21

79



Dryer Cabinet Group

Key Description

1

Loading Door Complete SS/Brushed SS/Blk

T-30
9960-306-001

T-50
9960-305-001

T-80
9960-305-001

QTY

Loading Door Complete Wht/Brushed SS/Blk

9960-306-003

9960-305-003

9960-305-003

Door Assy, Loading (Ring only) Brushed SS

9960-255-008

9960-284-002

9960-284-002

Plate Assy, Hinge (SS)

9982-374-001

9982-368-001

9982-368-001

Plate Assy, Hinge (Wht)

9982-374-003

9982-368-003

9982-368-003

Xl WlW|N]| =

Cover-Hinge Back, Black

9074-341-002

9074-340-002

9074-340-002

Screw-10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screw Hinge to Door

9545-012-015

9545-012-015

9545-012-015

Nut, Hinge to Door

8640-413-002

8640-413-002

8640-413-002

Glass, Door

9212-002-003

9212-002-004

9212-002-004

Gasket, Door Glass (Black)

9206-413-001

9206-413-002

9206-413-002

E LS

Support Door Glass

9548-117-000

9548-117-000

9548-117-000

Gasket, Door Outer Rim (Black)

9206-420-003

9206-420-005

9206-420-005

Handle, Loading Door

9244-093-001

9244-093-001

9244-093-001

¥ | N | o

Screw, Handle

9545-018-017

9545-018-017

9545-018-017

Stud Door Catch

9531-033-002

9531-033-002

9531-033-002

O |

Nut-Hex, #10-32

8640-413-001

8640-413-001

8640-413-001

Nut, Acorn

8640-413-003

8640-413-003

8640-413-003

Catch, Loading Door

9086-015-002

9086-015-002

9086-015-002

Rivit

9244-093-001

9244-093-001

9244-093-001

Strap, Hinge (Black)

9966-018-002

9966-014-002

9966-014-002

Plate Assy-Backup, Hinge

9982-386-001

9982-356-001

Plate Assy-Backup, Hinge

9982-369-001

Reinforcement-Front panel

9817-003-001

12

Screw-Phillips, 10-32x1/2 Chrome

9545-012-003

9545-012-003

9545-012-003

Screw-Phillips-Counter sink, 10-32x1/2 Chrome

9545-012-028

9545-012-028

9545-012-028

13

Screw-Special, Hinge to Door

9545-052-001

9545-052-001

9545-052-001

Nut-Allen, 1/4-20

8640-439-001

8640-439-001

8640-439-001

14

Washer-Fiber/Plastic

8641-436-003

8641-436-003

8641-436-003

15

Front Panel Assy (Wht) Round Switch

9989-623-008

9989-624-008

9989-625-008

15

Front Panel Assy (Wht) Square Switch

9444-002-003

9444-004-003

9444-006-003

15

Front Panel Assy (SS) Round Switch

9989-623-007

9989-624-007

9989-625-007

15

Front Panel Assy (SS) Square Switch

9444-002-001

9444-004-001

9444-006-001

16

Screw-Phillips, 10Bx1 3/4

9545-008-014

9545-008-014

9545-008-014

17

Washer-Finish

8641-585-001

8641-565-001

8641-585-001

Nut-Spring

8640-399-001

8640-399-001

8640-399-001

Insulation-Front Panel, Top Half

9277-063-001

9277-057-001

9277-058-001

Insulation-Front Panel, Bottom Half

9277-063-002

9277-057-002

9277-058-002

18

Label-Warning

8502-758-001

8502-758-001

8502-758-001

19

Plug-Front Panel

9456-050-001

9456-055-001

9456-050-001

Switch-Door Closed

9539-492-001

9539-501-001

9539-492-001

Wiringharness-door Switch

9627-918-001

9627-948-001

9627-918-001

Wire-Assy-Blu

8220-063-009

8220-063-009

8220-063-009

Cabinet Touch Up Paint

9472-001-013

9472-001-013

9472-001-013

o IS I IS I IS I I O AN N I B I IS BT O S N e T T IR B SR I N B NOT B IT T B NGRSO T O N NG B OO B I ST I T

80 Part # 8533-111-001 7/21




18 3 11

13

19

8,9 10

12

16,17

14

81

Part # 8533-111-001 7/21



82

Dryer Cabinet Group Continued

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Key Description T-30 T-50 T-80 QTY
1 Nameplate - Dexter Dryer Black 9412-252-001 9412-253-001 9412-254-001 1
2 | Door Assy-Upper, OPL (SS) 9960-325-007 9960-326-009 9960-327-009 1
2 | Door Assy-Upper, OPL (Wht) 9960-325-008 9960-326-010 9960-327-010 1
3 | Bracket-Hinge 9029-224-001 9029-224-001 9029-224-001 2

Screw-hxwshd,10-32x3/8 9545-012-015 9545-012-015 9545-012-015 2
Nut-hexkeps, #10-32unf,2b 8640-413-002 8640-413-002 8640-413-002 4

* | Rivit- 3/16, Hinge to Door 9491-009-001 9491-009-001 9491-009-001 2
* | Rivit- 3/16, Hinge to Cabinet 9491-009-001 9491-009-001 9491-009-001 AR
4 | Trim-Upper Service Door, Black 9578-098-002 9578-094-002 9578-096-002 1
5 | Screw-Phillips, 10Bx3/8, Black 9545-008-010 9545-008-010 9545-008-010 4
6 | Screw-Phillips, 10Bx1 3/4 9545-008-014 9545-008-014 9545-008-014 2
7 | Washer-Finish 8641-585-001 8641-585-001 8641-585-001 2
* | Nut-Spring 8640-399-001 8640-399-001 8640-399-001 2
8 Support-Upper Service Door 9548-288-001 9548-288-002 9548-288-002 1
* | Clamp-tube 9079-121-002 9079-121-002 9079-121-002 2
* | Nut-hexkeps,#6-32 8640-411-003 8640-411-003 8640-411-003 2
9 Contrlassy-display,2.0,0pl,dry 9857-230-002 9857-230-002 9857-230-002 2
Button-control,2.0,0pl 9035-063-001 9035-063-001 9035-063-001 1

* | Window-display,lcd(w/gasket) 9635-021-002 9635-021-002 9635-021-002 1
* | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 4
* | Clamp-Cable, 1/2” 9079-121-002 9079-121-002 9079-121-002 2
* | Nut, #6-32 8640-411-003 8640-411-003 8640-411-003 1
10 | Insulation 9277-041-016 9277-041-016 9277-041-016 1
11 | Harness-Control 9627-922-001 9627-922-001 9627-922-001 1
* | Harness-Temp Probe 9627-917-001 9627-917-001 9627-917-001 1
12 | Pcbassy-maincontrol 9799-027-001 9799-027-001 9799-027-001 1
Screw-hxwshrhdundct, #10bx1/2 9545-008-024 9545-008-026 9545-008-024 4
Wireasy,2.0,t-1200/t-30fss 8220-158-027 8220-158-011 8220-158-017 1
Wiringharness-power, relay 9627-919-003 9627-919-003 9627-919-003 1
Cableassy-usb,snapin 9806-024-001 9806-024-001 9806-024-001 1

13 | Bracket-mtg,control 9029-301-001 9029-301-001 9029-301-001 1
4

2

Bushing-insulated, 1"

9053-067-004

9053-067-004

9053-067-004

Part # 8533-111-001 7/21




Part # 8533-111-001 7/21

83



84

Dryer Cabinet Group Continued

Key Description

1

Door-Lower Service, OPL, SS

T-30
9960-321-003

T-50
9960-322-003

T-80
9960-323-003

QTY

Door-Lower Service, OPL, Wht

9960-321-004

9960-322-004

9960-323-004

Handle-Door, Lower Service, Black

9244-089-002

9244-087-002

9244-088-002

Screw-Phollips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Handle-Door, Lower Service OPL

9244-084-002

9244-084-002

9244-084-002

Trim-Lower Kick, Black

9578-099-002

9578-095-002

9578-097-002

Screw-Phollips, 10Bx3/8, Black

9545-008-010

9545-008-010

9545-008-010

Screen Assy, Lint

9822-026-002

9822-026-001

9822-031-002

Switch-Door Closure (Circular)

9539-492-001

9539-492-001

9539-492-001

|| N|J]ojlu|pP|lW|IN]|—

Switch-Door Closure (Square)

9539-501-001

9539-501-001

9539-501-001

©

Hinge-Door, Lower

9243-081-001

9243-082-001

9243-082-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Bracket-Door Switch

9029-226-001

9029-226-001

9029-226-001

Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

Bracket-Chain

9029-223-001

9029-223-001

9029-223-001

Rivit, 1/8 Low Profile

9491-009-004

9491-009-004

9491-009-004

Hook, “S” Type

9248-022-002

9248-022-002

9248-022-002

Chain-Lower Service Door

9099-012-006

9099-012-006

9099-012-006

Leg-leveling

8544-006-001

8544-006-001

8544-006-001

Leveling Leg Wrench

8545-061-002

8545-061-002

8545-061-002

RN DR|loIN|INIrlO~ININIRr]A 2,0~~~

Part # 8533-111-001 7/21




Part # 8533-111-001 7/21

85



86

Dryer Cabinet Group Continued

Key Description

1 Insulation, Upper service Door 9277-041-016 9277-041-016 9277-041-016 1
2 Insulation, RH Burner 9277-041-019 9277-041-023 1
3 Insulation Tumbler Area, above Baffle 9277-041-020 9277-041-021 2
& Insulation Tumbler Area, above Baffle 9277-051-004 3
4 Insulation Tumbler Area, below baffle 9277-041-020 2
& Insulation Tumbler Area, below baffle 9277-051-004 3
5 Insulation Lint Compartment 9277-041-021 9277-041-025 2
* | Screen Assy, Lint 9822-026-002 9822-026-001 9822-031-002 1
6 | Switch-Door Closure 9539-492-001 9539-501-001 9539-492-001 AR
7 | Hinge-Door, Lower 9243-081-001 9243-082-001 9243-082-001 1
8 | Screw-5/16, 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 AR
9 | Lint Hood-Back 9240-038-001 9240-041-001 9240-044-001 1
10 | Nut Wizlock, 8-32 8640-412-004 8640-412-004 8640-412-004 6
11 | Lint hood, LH 9240-040-001 9240-043-001 9240-046-001 1
12 | Lint hood, RH 9240-040-002 9240-043-002 9240-046-002 1
13 | Lint hood, Top 9240-039-001 9240-042-001 9240-045-001 1
14 | Screw, 5/16- 10ABx3/8 9545-008-024 9545-008-024 9545-008-024 14
15 | Impeller, w/set screws 9278-043-001 9278-037-003 9278-037-003 1
16 | Harness -Temp Probe 9627-917-001 9627-917-001 9627-917-001 1
17 | Wire Nut, #71B 8640-276-005 8640-276-005 8640-276-005 2
18 | Bracket, Temp Probe 9029-197-001 N/A N/A 1
19 | Screw-5/16, 10ABx3/8 9545-008-024 N/A N/A 2
20 | Temp Probe 9501-004-004 9501-004-004 9501-004-004 1
21 | Screw-Phillips, 8Bx1/4 9545-045-005 9545-045-005 9545-045-005 1

30lb Temp Probe

Part # 8533-111-001 7/21




16

15

14

10

Part # 8533-111-001 7/21

87



88

Dryer Rear View 30Lb

Key Description T-30 QTY
1 | Motor 9376-311-005 1
2 | Pulley 9453-157-001 1
* Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-370-002 1
* Gasket, Motor Plate 9206-428-002 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-043-001 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 5/16-18 8640-400-003 4
7 Support Arm, Intermediate pulley 9991-053-001 1
8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-003 1
* | Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 3
10 | Idler Arm Assembly 9861-022-001 1
11 | Washer-Flat, 3/8x1 8641-581-035 2
12 | Pulley, Idler w/Bearings 9908-039-004 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 9099-012-007 1
19 | Belt Drive 9040-076-003 1
* | Tolerance Ring 9487-234-005 1
20 | Pulley, Driven 9908-049-002 1
21 | Washer-Flat, 1/2 8641-581-026 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1
24 | Belt, Driven 9040-073-009 1
25 | Thermostat-safety reset 9576-207-006 1

2

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

Part # 8533-111-001 7/21




Part # 8533-111-001 7/21

89



20

Dryer Rear View 50Lb

Key Description T-50 QTY
1 | Motor 9376-317-001 1
2 | Pulley 9453-169-013 1
* Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-370-002 1
* Gasket, Motor Plate 9206-428-002 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 5/16-18 8640-400-003 4
7 Support Arm, Intermediate pulley 9991-053-002 1
8 | Bolt- 3/8-16x1 1/4 9545-029-010 3
9 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
& Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 3
10 | Idler Arm Assembly 9861-022-002 1
11 | Washer-Flat, 3/8x1 8641-581-035 2
12 | Pulley, Idler w/Bearings 9908-048-003 1
13 | Bearing, Bronze 9036-145-002 2
14 | Snap Ring 9487-200-003 1
15 | Hook “S” type 9248-022-002 3
16 | Chain, Spring tension 9099-012-002 1
17 | Spring, tension 9534-319-002 1
18 | Chain, Limit 1
19 | Belt Drive 9040-076-006 1
* | Tolerence Ring 9487-234-005 1
20 | Pulley, Driven 9908-047-002 1
21 | Washer-Flat, 1/2 8641-581-026 1
22 | Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
23 | Bolt-3/4, 1/2-13x1 1/4 9545-017-009 1
24 | Belt, Driven 9040-073-011 1
25 | Thermostat-safety reset 9576-207-006 1

2

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

Part # 8533-111-001 7/21




91

Part # 8533-111-001 7/21



92

Key Description T-80 QTY
1 | Motor 9376-317-001 1
2 | Pulley 9453-157-001 1
* Set screw 9545-028-013 1
3 Plate, Motor mounting 9982-372-002 1
* Gasket, Motor Plate 9206-428-002 1
4 Nut-3/8-16, Plate to cabinet 8640-415-004 4
* Impeller w/set screw 9278-037-003 1
5 | Screw, 5/16-18x5/8 9545-014-004 4
6 | Nut, 5/16-18 8640-400-003 4
* | Tolerence Ring 9487-234-001 1
7 Pulley, Driven 9908-043-002 1
8 | Washer-Flat, 1/2 8641-581-026 1
9 Washer-Lock, Ext. tooth, 1/2 8641-582-016 1
10 | Bolt-3/4, 1/2-13x1/14 9545-017-009 1
11 | Support Arm, Intermediate pulley 9991-053-002 1
12 | Bolt- 3/8-16x1 1/4 9545-029-010 3
13 | Nut, Wizlock, 3/8x16 8640-415-004 3
* | Cap Screw, 3/8-16x1 1/2 9545-029-012 1
* Snap Ring 9487-200-003 1
* | Washer-Flat, 3/8x1 8641-581-035 1
14 | Idler Arm Assembly 9861-024-004 1
& Snap Ring 9487-200-006 1
* Washer-Flat, 8641-581-039 1
15 | Pulley, Idler w/Bearings 9908-042-006 1
* Snapring, Inside-Bearing 9487-238-005 1
& Bearing, Ball 9036-159-007 2
* Spacer, Bearing 9538-173-002 1
16 | Washer-Flat 8641-581-039 1
17 | Nut, 5/8-11 8640-425-002 1
18 | Hook “S” type 9248-022-002 3
19 | Chain, Spring tension 9099-012-009 1
20 | Spring, tension 9534-151-000 1
21 | Belt Drive 9040-076-011 1
22 | Belt, Driven 9040-073-012 1
23 | Thermostat-Overtemp, Reset 9576-207-006 1
& Plug-plastic,7/8" 9456-041-006 1

20

11

19
18

14

12,13

Part # 8533-111-001 7/21




22

15

16, 17

Dryer Rear View 80 Lb

Part # 8533-111-001 7/21

93



924

Description

Cover Cabinet

9074-347-001

Dryer Rear View-Guard & Exhaust

9074-348-001

9074-349-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Cover-Control Box

9074-346-001

9074-353-001

9074-346-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard, RH

9208-093-001

9208-097-001

9208-101-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard Base & LH

9208-094-001

9208-098-001

9208-102-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-Lower

9208-095-001

9208-099-001

9208-103-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Guard-upper

9208-150-001

9208-152-001

9208-105-001

Screw-5/16, 10ABx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 8”

9142-039-001

9142-039-001

9142-039-001

Pipe-Duct, 8”

9109-121-001

9109-121-002

9109-121-002

Tee-Duct, Recirculation, 8"-6"

9810-018-001

9810-018-001

9810-019-001

Damper

9125-002-001

9125-008-001

Pin-Damper, Hinge

9451-146-002

9451-146-002

Nut-Spring

8520-141-000

8520-141-000

Bracket-Recirculation Duct, Small

9029-228-001

9029-228-001

9029-228-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Pipe-Duct, 6"

9109-122-001

9109-122-003

9109-122-003

Bracket-Duct, Recirculation Large

9029-246-001

9029-247-001

9029-247-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Elbow-90 degree, 6"

9142-039-002

9142-039-002

9142-039-002

Booklet-Owners

8514-291-001

8514-291-001

8514-291-001

Wiringlabel-diagram/inform

9507-017-001

9507-036-001

9507-040-001

= B B SN B B SO B NS I B  C

Wiringlabel-schematic

9508-017-001

9507-036-001

9508-040-001

18

Label-Warning & Notice

8502-763-001

8502-763-001

8502-763-001

19

Label-Instructions (English)

8502-645-001

8502-645-001

8502-645-001

Label-Instructions (French)

8502-645-002

8502-645-002

8502-645-002

20

Decal-Lighting & Clearence (English)

8527-151-001

8527-151-001

8527-151-001

Decal-Lighting & Clearence (French)

8527-151-002

8527-151-002

8527-151-002

21

Label-High Voltage

8502-614-004

8502-614-001

8" Slide Oen Clean Out Duct (Optional)

9973-034-001

9973-034-001

9973-034-001

Part # 8533-111-001 7/21




15

18

19

10

Part # 8533-111-001 7/21

95



96

Dryer Rear View-Bearing Housing 30Lb

1
\
\\
Il 6 5
2
OB 10 (€ Ppi-0 N0
LY
%
O
3
4
Key Description T-30 QTyY
* Bearing Housing Complete Assy (Includes bearings & 9803-160-003 1
Spacer)

1 Housing, Bearing 9241-161-002 1
* Bearing, Ball, Front 9036-130-001 1
& Spacer, Bearing 9538-139-002 1
2 Bearing, Ball, Rear 9036-130-001 1
3 | Screw-Wizlock, 3/8-24x3/4 9545-049-002 4
4 | Nut, 5/16-18 8640-400-002 4
5 | Screw, 3/8-24x1 9545-049-001 2
6 | Nut, 3/8-24 8640-415-002 2
* | Shim, Tumbler 9552-013-003 AR

Part # 8533-111-001 7/21




Dryer Tumbler Group 30Lb

10 12
. A 5 \
I 13- | ={|[Hi=e
A A
N
) 1
Aﬁz»—ﬂ—-——————————— —————————F—E—H
2 3 1 4 5 6 7 8 9
Key Description T-30 QTY
* Tumbler Assy Compleate W/Spider (GALV) 9848-147-003 1
1 | Tumbler Assy (Galvinized) 9848-146-004 1
1 Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-147-004 1
1 Tumbler Assy (Stainless Galvinized front) 9848-146-005 1
2 Rod, Tumbler 9497-019-003 3
3 Washer, Special 8641-554-001 3
4 | Shim 9552-013-003 AR
5 | Spider Assy 9568-015-002 1
6 | Nut, Wiz Lock 8640-415-004 3
7 Spacer-Shaft 9538-164-002 1
8 Tolerence Ring 9487-234-005 1
9 | Pulley, Driven 9908-049-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-111-001 7/21

97



Dryer Rear View-Bearing Housing 50Lb

1D { p1-0 1o
-

Key Description T-50 QTY

* Bearing Housing Complete Assy (Includes bearings & 9803-201-001 1
Spacer)

1 Housing, Bearing 9241-189-002 1
* Bearing, Ball, Front 9036-159-001 1
& Spacer, Bearing 9538-183-001 1
2 Bearing, Ball, Rear 9036-159-003 1
3 | Screw-Wizlock, 1/2-13x3/4 9545-017-017 4
5 | Screw, 1/2-13x1 1/2 9545-017-018 2
6 | Nut, 1/2-13 8640-417-002 2
* | Shim, Tumbler 9552-013-003 AR

98 Part # 8533-111-001 7/21



Dryer Tumbler Group 50Lb

[ 1

10 12

e e — —F— ==f
2 3 1 4 5 6 7 8 9
Key  Description QTY
* | Tumbler Assy Complete W/Spider (GALV) 9848-158-003 1
1 Tumbler Assy (Galvinized) 9848-157-003 1
1 Tumbler Assy Complete W/Spider (SS & Galv front) 9848-158-004 1
1 Tumbler Assy (Stainless Galvinized front) 9848-157-004 1
2 | Rod, Tumbler 9497-226-002 3
3 Washer, Special 8641-590-002 3
4 | Shim 9552-013-000 AR
5 | Spider Assy 9568-017-002 1
6 | Nut, Wiz Lock 8640-417-005 3
7 Spacer-Shaft 9538-184-001 1
8 Tolerance Ring 9487-234-005 1
9 | Pulley, Driven 9908-047-002 1
10 | Washer -Flat 8641-581-026 1
11 | LockWasher - IntTooth, 1” 8641-582-016 1
12 | Screw, 1/2-13x1 1/4 9545-017-009 1

Part # 8533-111-001 7/21

29



Dryer Rear View-Bearing Housing 80Lb

------- @ @O
X

s

0

R

I

Key Description T80 QTY
Bearing Housing Complete Assy (Includes bearings & 9803-189-001 1
Spacer)

1 Housing, Bearing 9241-183-003 1
* Bearing, Ball, Front 9036-159-001 1
2 Bearing, Ball, Rear 9036-159-002 1
3 | Washer, Flat 1/2 8641-581-026 4
4 Lock Washer Spring, 1/2 8641-582-004 2
5 | Screw, 1/2-13x1 9545-017-004 4
6 Lock Washer Spring, 1/2 8641-582-004 4
7 Nut, 7/16-14 8640-416-001 2
8 | Screw, 7/16-14x1 1/2 9545-059-003 2
9 | Nut, 7/16-14 8641-416-001 2

Part # 8533-111-001 7/21




Dryer Tumbler Group 80Lb

00
0%0%0%6°0%0°00%00%00 %0000 000000000000 000000

1

12

V10
A
e =
f ;
1 7
2 3 4 5 6
Key Description T80 QTY
* | Tumbler Assy Compleate W/Spider (GALV) 9848-151-005 1
1 | Tumbler Assy (Galvinized) 9848-150-005 1
1 Tumbler Assy Compleate W/Spider (SS & Galv front) 9848-151-006 1
1 Tumbler Assy (Stainless Galvinized front) 9848-150-006 1
2 | Rod, Tumbler 9497-226-001 4
3 | Washer, Special 8641-590-001 4
4 | Shim 9552-013-000 AR
5 | Spider Assy w/Front Bearing 9873-008-001 1
6 | Nut, Wiz Lock 8640-417-005 4
7 | Tolerence Ring 9487-234-001 1
8 Pulley, Driven 9908-043-002 1
9 | Washer -Flat 8641-581-026 1
10 | LockWasher - IntTooth, 1” 8641-582-016 1
11 | Screw, 1/2-13x1 1/4 9545-017-009 1
12 | Bearing, Front 9036-159-002 1

Part # 8533-111-001 7/21

101



102

Key Description

1

Strip-sensing,moisture

RMC Parts

T-30
9558-034-001

T-50
9558-034-001

T-80
9558-034-001

QTY

*

Rivet-blind,3/16steel

9491-009-001

9491-009-001

9491-009-001

Controlsassy-rotatingpch,rmc

9857-248-001

9857-248-001

9857-248-001

Screw-hxwshrundrcuthd, 10abx3/8

9545-008-024

9545-008-024

9545-008-024

Wiringharness-rmc,sensor,

9627-941-001

9627-941-002

9627-941-003

Conduit-rmcwires,

6068-052-001

6068-053-001

6068-054-001

| Hh|w

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Grommet-3/16id

9209-037-002

9209-037-002

9209-037-002

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

9545-008-027

9545-008-027

¥|lo|w,m

Lockwasher-exttooth, #10

8641-582-006

8641-582-006

8641-582-006

Bracketassy-cabinet,rmc

9985-204-001

9985-204-001

9985-204-001

* | N

Screw-hxwshdsl,10bx1/4

9545-008-001

9545-008-001

9545-008-001

Controlsassy-stationarypcb,rmc

9857-247-001

9857-247-001

9857-247-001

* | c©

Nut-hexkeps, #10-32unf,2b

8640-413-002

8640-413-002

8640-413-002

O

Wiringharn-rmc,can/pwr,

9627-940-001

9627-940-001

9627-940-002

Cover-service,rmc

9074-385-001

9074-385-001

9074-385-001

Screw-hxwshdsl,10bx1/4

9545-008-001

9545-008-001

9545-008-001

N~ =r]=NMIRl=r]IN]~]lO] -

Part # 8533-111-001 7/21




103

Part # 8533-111-001 7/21




Water Suppression Parts

Key Description

*

FSS Kit

T-30
9732-358-001

T-50
9732-358-002

T-80
9732-358-003

QTY

1

Nozzleassy-firesuppression

9872-004-001

9872-004-001

9872-004-001

*

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Tube-nozzle,inlet

9574-261-001

9574-261-001

9574-261-001

Bushing-support

9053-083-001

9053-083-001

9053-083-001

X|JWIN

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Fitting-adapt,3/8npttol/2hose

8615-115-001

8615-115-001

8615-115-001

Valve-water,24v,epdm(nsf)

9379-183-013

9379-183-013

9379-183-013

Wireasy-jumper,org/brn,101-6

8220-161-001

8220-161-001

8220-161-001

Wireasy-jumper,wht/org,60"-6"

8220-090-019

8220-090-019

8220-090-019

Screw-hxwshrhdundct, #10bx1/2

9545-008-026

9545-008-026

9545-008-026

OC]|o|N|aoju | >

Hose-water,3"

9242-453-031

9242-453-031

9242-453-031

Fitting-y,1/2

8615-119-001

8615-119-001

8615-119-001

Hose-water,"

9242-453-032

9242-453-033

9242-453-033

Clamp-hose,worm, 1in

8654-117-015

8654-117-015

8654-117-015

Clamp-cable

8654-061-001

8654-061-001

8654-061-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

12

Guard-watervalve

9208-145-001

9208-145-001

9208-145-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

13

Thermostat-fss

9576-212-001

9576-212-001

9576-212-001

Screw-hxwshdsltd,8bx1/2

9545-045-002

9545-045-002

9545-045-002

Wireasy-jumper,org,77"

8220-162-001

8220-162-001

8220-162-001

14

Pcbassy-relay

9799-028-001

9799-028-001

9799-028-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

15

Wireasy-jumper,v2.0,relaypcb

8220-159-006

8220-159-006

8220-159-006

16

Wiringharness-cntrl/relay,v2.0

9627-921-001

9627-921-001

9627-921-001

17

Switch-momentary,n.o.

9539-500-001

9539-500-001

9539-500-001

Wireasy-org,49"

8220-108-015

8220-108-015

8220-108-015

18

Wiringharness-relaypowerboard

9628-006-001

9628-006-001

9628-006-001

Wireasy-jumper,wht/org,5"

8220-161-002

8220-161-002

8220-161-002

Wireasy-org,11"

8220-108-014

8220-108-014

8220-108-014

Il I B G B G N G Y S B SE N SE S Kol Y B VR S T e e G Y S T K T

19

Bracket-mtg,ohpsensor

9029-315-001

9029-315-001

9029-315-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

104 Pt #8533-111.001 7/21




17

19

105

Part # 8533-111-001 7/21



106

Dryer Burner Housing Group 30Lb

Key Description T-30 QTY
* Housing Assembly, Burner 9803-210-001 1
1 Panel-Burner Housing, Side Left 9454-976-001 1
2 Baffle-Burner Housing, Center 9049-091-001 1
3 Panel-Burner Housing, Top 9454-975-001 1
4 Panel-Burner Housing, Front 9454-847-001 1
5 Panel-Burner Housing, Back 9454-848-001 1
7 | Baffle-Burner Housing, Front 9049-093-001 1
8 Duct Adaptor, 6”"x3” long 9109-120-001 1
9 Burner, Main 9048-021-001 2
10 | Bracket-Support, Electrode 9029-214-001 1
11 | Bracket-Support, Gas Valve 9029-227-001 1
12 | Electrode-Ignition 9875-002-003 1
13 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
14 | Manifold Assy 9381-009-007 1
16 | Thermostat-HI-Limit 9576-203-002 1
& Wireasy-org,#14,24"” 8220-095-040 1
* Wireasy-org,27" 8220-095-054 1
17 | Screw, 10ABx3/8 9545-008-024 22
18 | Screw, 10ABx1/4 9545-008-001 17
19 | Orfice-Natural, .125 9425-069-023 2
* | Orfice-LP, #48 9425-069-003 2
& Kit, LP Conversion, White Rodgers 9732-102-018 1
20 | Bracket-Support, Burner 9029-225-001 1
21 | Panel-Burner Housing, Side Right 9454-861-001 1
22 | Screw, 10-32TTx1/2 Green 9545-008-027 3
23 | Screw, 8-32x3/8 9545-010-014 4
24 | Sensor-temp(thermistr),10k,wht 9501-004-004 1
25 | Bracket-mtg,ohpsensor 9029-315-001 1
* Screw-hxwshrundrcuthd, 10abx3/8 9545-008-024 3
& Screw-rdhdcr,8bx1/4 9545-045-005 1
* Nut-wireconn,#71b,blk 8640-276-005 2

Part # 8533-111-001 7/21




E
21 —>|

17/20/

\ms

A4

107

Part # 8533-111-001 7/21

q

| | P
Y

I b

° \cJ_

1




108

Dryer Burner Housing Group 50Lb

Key Description T-50 QTY
* Housing Assembly, Burner 9803-211-001 1
1 Panel-Burner Housing, Side Left 9454-862-001 1
2 Baffle-Burner Housing, Center 9049-098-001 1
3 Panel-Burner Housing, Top 9454-977-001 1
4 Panel-Burner Housing, Front 9454-863-001 1
5 Panel-Burner Housing, Back 9454-864-001 1
7 | Baffle-Burner Housing, Extension 9049-118-001 1
& Baffle-Burner Housing, Side Extension 9551-069-001 2
8 Duct Adaptor, 6”"x1.25" long 9109-120-003 1
9 Burner, Main 9048-021-001 2
11 | Bracket-Support, Gas Valve 9029-227-001 1
12 | Electrode-Ignition 9875-002-003 1
13 | Control Assy,Gas Valve, White Rodgers 36] 9857-192-001 1
14 | Manifold Assy 9381-010-003 1
16 | Thermostat-HI-Limit 9576-203-002 1
& Wireasy-org, #14,24" 8220-095-040 1
* Wireasy-org,27" 8220-095-054 1
17 | Screw, 10ABx3/8 9545-00-024 25
18 | Screw, 10ABx1/4 9545-008-001 22
19 | Orfice-Natural, .125 9425-069-002 2
* | Orfice-LP, #48 9425-069-003 2
& Kit, LP Conversion, White Rodgers 9732-102-017 1
20 | Bracket-Support, Burner 9029-213-001 1
21 | Panel-Burner Housing, Side Right 9454-861-001 1
22 | Screw, 10-32TTx1/2 9545-008-008 3
23 | Screw, 8-32x3/8 9545-010-014 4
24 | Sensor-temp(thermistr),10k,wht 9501-004-004 1
25 | Bracket-mtg,ohpsensor 9029-315-001 1
* Screw-hxwshrundrcuthd, 10abx3/8 9545-008-024 3
& Screw-rdhdcr,8bx1/4 9545-045-005 1
* Nut-wireconn,#71b,blk 8640-276-005 2

Part # 8533-111-001 7/21




17 i6 5 229 3 18

:\g/ ////l /ln /

109

Part # 8533-111-001 7/21



110

Dryer Burner Housing Group 80Lb

Key Description Part Number Qty
Housing Assembly, Burner 9803-212-001 1
1 Panel-Burner Housing, Front 9454-863-001 1
2 Panel-Burner Housing, Side Right 9454-861-001 1
3 Panel-Burner Housing, Side Left 9454-862-001 1
4 | Panel-Burner Housing, Back 9454-864-001 1
5 Baffle-Burner Housing, Center 9049-098-001 1
6 Panel-Burner Housing, Top 9454-977-001 1
7 Panel-Burner Housing, Top 9074-343-001 1
8 Baffle-Burner Housing, Extention 9049-118-001 1
9 Duct Adaptor, 6”x1.25" long 9109-120-002 1
11 | Side-Extention Baffle, Burner Housing 9551-069-001 2
12 | Bracket-Support, Burner 9029-213-001 1
13 | Burner, Main 9048-021-001 4
14 | Screw, 10T-32x1/2 9545-008-008 4
15 | Electrode-Ignition 9875-002-003 1
16 | Cover-Burner, Intet 9074-344-001 1
17 | Bracket-Support, Gas Valve 9029-234-001 1
18 | Control Assy,Gas Valve, White Rodgers 36] 9857-193-001 1
19 | Bracket-support, Gas Valve Left hand 9029-235-001 4
21 | Manifold Assy 9381-014-001 1
22 | Orfice-Natural, #29 9425-069-021 3
* | Orfice-LP, #46 9425-069-022 3
& Kit, LP Conversion, White Rodgers 9732-102-023 1
23 | Thermostat-HI-Limit 9576-203-002 1
24 | Spacer-1/4x5/8 long 9538-166-009 2
25 | Screw-8Bx1 9545-045-013 2
26 | Screw, 10Bx1/4 9545-008-001 22
27 | Screw, 10ABx3/8 9545-008-024 25
28 | Sensor-temp(thermistr),10k,wht 9501-004-004 1
29 | Bracket-mtg,ohpsensor 9029-315-001 1
& Screw-hxwshrundrcuthd,10abx3/8 9545-008-024 3
* Screw-rdhdcr,8bx1/4 9545-045-005 1
* Nut-wireconn,#71b,blk 8640-276-005 2

Part # 8533-111-001 7/21




111

Part # 8533-111-001 7/21




Electrical Box / Ignition Control

Key Description

*

Control assembly opl

T-30
9857-240-001

T-50
9857-240-001

T-80
9857-240-003

QTY

1

Wrapper-control box,

9636-203-001

9636-203-001

9636-203-001

2

Terminal blockasy-power,4pole

9897-035-001

9897-035-001

9897-035-001

*

Strip-marker,terminal

9558-029-003

9558-029-003

9558-029-003

Screw-hxwshrhdundct, #10bx1/2

9545-008-026

9545-008-026

9545-008-026

Transformer-control,w/circuit

8711-007-002

8711-007-002

8711-007-002

Relay-motor,30amp,24vac

5192-299-002

5192-299-002

5192-299-002

X1 Hh1W

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

Relay

5192-285-004

5192-285-004

5192-285-004

x| U,

Screw-hxwshdsl,6bx3/8

9545-031-003

9545-031-003

9545-031-003

Standoff-wiresaddlew/arrowhead

9527-007-001

9527-007-001

9527-007-001

Controls assy-ignition

9857-182-001

9857-182-001

9857-182-001

L IV @)

Screw-hxwshrhdsl,8bx3/4

9545-045-007

9545-045-007

9545-045-007

o]

Terminal block assembly-power

9897-039-001

9897-039-001

9897-039-001

Screw-hxwshdsl,6bx3/8

9545-031-003

9545-031-003

9545-031-003

(o]

Terminal block assembly-power

9897-026-002

9897-026-002

9897-026-002

Screw-panhdcr, #8abx1/2

9545-045-012

9545-045-012

9545-045-012

10

Terminal blockasy-injector,7pos

9897-032-002

9897-032-002

9897-032-002

Screw-pnhdcr,6abx3/4

9545-031-010

9545-031-010

9545-031-010

11

Elecperiph-power supply,12v

9150-054-001

9150-054-001

9150-054-001

Screw-pnhdcr,6abx3/4

9545-031-010

9545-031-010

9545-031-010

12

Elecperiph-power supply,24vdc

9150-057-001

9150-057-001

9150-057-001

Screw-pnhdcrsems, #4-40x3/16

9545-020-009

9545-020-009

9545-020-009

Wireasy-jumper,blk/brn,15"

8220-113-006

8220-113-006

8220-113-006

Wireassy-jumper,blk/org,15"

8220-113-007

8220-113-007

8220-113-007

Wireasy-jumper,blk/brn,9-17

8220-147-003

8220-147-003

8220-147-003

Wireasy-jumper,blk/org,9-17

8220-147-004

8220-147-004

8220-147-004

Wireasy-blk/brn,15"

8220-146-011

8220-146-011

8220-146-011

Wireasy-blk/org,15"

8220-146-012

8220-146-012

8220-146-012

Wireasy-wht/org,14"

8220-063-046

8220-063-046

8220-063-046

Wireasy-wht/org,14"

8220-062-054

8220-062-054

8220-062-054

Wireasy-blk,17"

8220-078-027

8220-078-027

8220-078-027

13

Wiring harness-ignition control

9627-867-014

9627-867-014

9627-867-014

14

Wireasy-grn/yel,7"

8220-137-002

8220-137-002

8220-137-002

Screw-hxwsrhdsl,10-32ttx1/2grn

9545-008-027

9545-008-027

9545-008-027

Lock washer-exttooth,#10

8641-582-006

8641-582-006

8641-582-006

15

Wireasy-high voltage, #7,29 1/4"

9631-403-009

9631-403-009

9631-403-009

16

Bracket-control box,

9029-294-001

9029-294-001

Bracket-control

9029-254-001

Screw-hxwshrundrcuthd,10abx3/8

9545-008-024

9545-008-024

9545-008-024

17

Wire Bushing

9053-067-002

9053-067-002

9053-067-002

(o) e )TN I NS0 (S I I I B I SO B I B B I B I (i NSO B NS I B OO B B ST B B B ISR o o B NS B SN B I R B I

112 55 #8533-111-001 7/21




16

15

Electrical Box / Ignition Control

10

14 6 1

12
11

Part # 8533-111-001 7/21

113



Key Description

—————— e i b L

- P

* | Air Flow switch Assy 9801-095-001 9801-098-002 9801-098-002
Bracket-Airflow switch 9029-174-001 9029-200-002 9029-200-002
Shield-Switch 9550-169-003 9550-169-003 9550-169-003
Switch-Micro 9539-461-009 9539-461-009 9539-461-009

Nut-Twin, 4-40

8640-401-001

8640-401-001

8640-401-001

Screw-.625, 4-40

9545-020-001

9545-020-001

9545-020-001

Actuator-Air Flow Switch

9008-007-001

9008-007-001

9008-007-001

Pin-Cotter, .09375x.75

9451-169-002

9451-169-002

9451-169-002

Screw, 10Bx1/4

9545-008-001

O|lo|IN|lojlu]|bh]lWIN]H

Screw, 10Bx1/4

9545-008-001

9545-008-001

ujwlr|l~r|IN|Rr]|Rr]|~Rr]~]|+~

114  part# 8533-111-001 7/21




T-30 Dryer -15

lagram

D

iring

W

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS m ||||||||| mmeN.MIBN
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING. M "l_u_m_u_r>< BOARD 1
ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES © .
- &
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET m _ 9474-001-001 _ 9 _W
FLAME DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE. m_m | Wm
SENSOR BRN 1 < | BIL
! BLK YEL OVER HEAT SENSOR = _ _ -
BLK—7 GAS VALVE \_ M O/\ (LOGATED IN_ BURNER HOUSING)
ole 9857-192-001 9501-004-004 Y o F—— — . -
H 14 ] _ =w —
i hErhE BACK paNEL ~ BOHZ—1PH 1 _ GRAPHICS BOARD| =
ELECTRODE = B — Sm
9875-002—003 m w - £ | 9474-002-001
o+ 9857-240—001 a9 | 8
j |||||| ) IRM |||||||||||||||||||| I_ MW z= ETHERNET
o olx
|| oss7-182-c01 o Sl S | 52 _ _H_
Zuw T oc/onl =| 5 2lala z 3
| oo =01 Z| < @ *|8711-007-002 L
= ) 5} W W .ulu m m.m 1 % #3 DK BLU
| Mw S} BRN Q| S DWOOG ma: #3 DK BLU
| o= ver | © = o ol owd o 5 o #1 DRKBLU #4 WHT/VIO
| - WW S R #1 WHT/BLU
[} I | -y - —
| S BLK = |24y m _| RELAY EXP _
| N b _ [558] [co o o ool BE
_ BLK-7 2 ©® 2 _ POWER PROX SENSORS ~ SWITCHES _ s
| Q N i _ _ 1 sl
< 1 _WHT/ORG e
[ WHT/ORG _ _ : _ oo
-1 8220-062—054 _ _ 9474-003-001 m _ = =)
.:.| Y BLK/BRN 0= =[H _ _ CONTROL BOARD g _ R
2 m _ HMﬂmwmmwAu_u Moo 208—240V 13 | s
< HI-LIMIT g O O _BLK/ - N
8| THERMOSTAT ot e e L, 12) |5 r
Il (BURNER HSG) - L. 1_ORG/BLU |A2]5192~299-002 | &l | NPUT Retavs  VFD ENABLE CAN_ SENSORS
3 9576-203-002 e B R = _ m B el Lo [ 55 <
| —1 L. I | I 0 | B . VFD DRIVE = <]
o bbhobo |[[fdbda " =
ClELT "Y150-054-001 - 9150-057-001 | L *
[ 150-054-001 057~ 789=077-0601 — — — — . — — —
W_w 12V POWER SUPPLY/| | |24v Power suppLY _ g 9799-027=001 I
5 §
5192-285-004 | S &
o # g g voim=ls [ TEMP. SENSOR]
8| AR DAMPER ] e N 4 ? | oo seow oo
2 SWITCH 5 awll 23 BENSE e |2
%l 9530-461-000 | []]]] ! : L RN
m - - (o=l || _ m. m Gw m W B %
® m ZZ|Z|dlz WHT/ORG _ 8220-063-046 5 L
06/GN ——— Vio .- - - 41 __ ¥ __ _ _ d L
W v GRN/YEL #3 DK BLU
YEL/BLU
OVERTEMP _,wm_q/%» @ #1 9627-919-003 2 TUMBLER
THERMOSTAT 208-240V m #2 9627-922-001 o DOOR SWITCH #3 DK BLUCS— 43 ok B
5575-207-006 ssrs-311-005 ||| o b | B | Gaing row i ]
e CET ¥5 8220-147-003 o AT DOOR HINGE) LOWER SERVICE
o #6 8220-113-006 z DOOR_SWITCH
~ #7 8220-147-004 i (BEHIND LOWER PANEL)
#8 8220-113-007 & 9556752001 9539—492—001
GRN/YEL

950/-009-001D

WIRING DIAGRAM

DNOOSON_—15_0_C—

115

Part # 8533-111-001 7/21




T-50 Dryer -15

lagram

D

iring

W

CAUTION: LABEL ALL WIRES PRIOR TO DISCONNECTION WHEN SERVICING CONTROLS. WIRING ERRORS
CAN CAUSE IMPROPER AND DANGEROUS OPERATION. VERIFY PROPER OPERATION AFTER SERVICING.

ATTENTION. AU MOMENT DEL’ENTRTIEN DES COMMANDES, ETIQUETEZ TOUS LES FILS AVANT DE LES

£90-GE06  BUTTONS

_O_w_u_r>< BOARD

9857-230-002

MNiep &y rROARH B

[=]
DEBRANCHER. DES ERREURS DE CABLAGE PEUVENT ENTRAINER UN FONCTIONNEMENT INADEQUAT ET 9474-001-001 _ _W
FLAME DANGEREUX. S’ASSURER QUE L’APPAREIL FONCTIONNE ADEQUATEMENT UNE FOIS L’ENTRETIEN TERMINE. _ m
SENSOR BRN 1 % s
BLK YEL I GAS VALVE OVER HEAT SENSOR = _ _ -
— == T o=t= ( )
BLK=7 ole @@ 9857-192-001 120V “3501-004—004 e @ F——— . 5
— 1 =W
2 M YEL] [YEL W BACK PANEL 60HZ—1PH 55 GRAPHICS BOARD | =
> - o
ELECTRODE & % = g
9875—-002—-003 _m ) PM
il 9857-240-001 —Iol ] SE
j |||||| T — T — — I|||IRM |||||||||||||||||||| ,_ MW 2= ETHERNET
9857-182-001 S HE D
_ — z o212 £ B [
| &4 Ereeey = L 328 =8711-007-002 ALARM INPUTS |
mU Qg Z|z| 2| ! GND && T T T T e T T
28 slen] g8l 5399, 2 43 o o
_ 0= 4 ver | ©| = SIS ISP #1_DRKBLU #4_WHT/VIO
_ NW = B & #1_WHT/BLU
55 [hmes £ o I
| Y BLK = 5% _I RELAY EXP _
_ N ; | [858] [o5 o o o o ]i358] e
Q o POWER PROX SENSORS  SWITGHES ANALOG =
| L|Bk-7 @ £ S _ (.
< 2 . of =
| £ | _ o | oo
L = / _ | 28 oo
||||| WHT/ORG Lo
] ; | | 9474-003-001 BN 8|
:.I su/eRN T — [ | _ CONTROL BOARD Lo _ R
3 B8220-146-011 —_ R1 — MM Lo
8l HI=LMIT ? O O S— L P I 208-240V NN
m THERMOSTAT (2 1 Ny = m__/MTNmouoon (L1, L2) _ 38 | A _
&| (BURNER HSG) ..r O kit #1_ORG/BLU ! _ wm _ INPUT  RELAYS VFD ENABLE CAN SENSORS
5 9576-203-002 méFEmc § e | O 3| [gge] [0] [ _
Y VFD DRIVE § ~
= g o [ 12 [ vemw | , F Sls
| R EEY _ 5|5
Al Y150-0siz00] - $150-057-001 | L ssmsmgr —— — — +— = — — =¥
o= 12V POWER SUPPLY/| | |24v POWER SUPPLY | g 97997027001
I 3 9501-004-004
o T #1 /veL|$ 2 TEMP. SENSOR
M >_m O>§Umm Ll ~ __ R m*_lmr_-v m ﬁum NEM (LOCATED BELOW CYLINDER)
2 SWITCH T X g 2 93 RS2
&1 9539-461-009 f 3 m &z maw I
© 83212 glz _ WHT/ORG _8220-063-046 | m = - =
o6/oN ———wo [ (||| L - - - - ‘- _ _ > W
°=° e _ SRl #3 DK BLU
DRIVE
OVERTEMP B
MOTOR o #1 9627-919-003 3l 2 TUMBLER
THERMOSTAT 208-240V m #2 9627-922-001 B @ DOOR SWITCH #3 DK BLUL 145 ok By
9576-207-006 9376-317-001 oo o HWWMWW|NwW|mw“ | | (BEHIND FRONT PANEL O3
YEL - -
#5 8220-147-003 ol 2 AT DOOR HINGE) LOWER SERVICE
#6 8220-113-006 z DOOR _SWITCH
“m oD A (BEHIND LOWER PANEL)
. 9539501001 9539-501-001

9507—-036—001PR

WIRING DIAGRAM

9627-948-001

DNOOSON_—15_0_C—

Part # 8533-111-001 7/21

116



117

+¥50—-S60-0228

ayvos ><|_n_m_ﬁ__ S37 30 INVAV STI4 S37 SNOL Z3L3INOILI ‘SIANVANOO S3A N3ILMIN3, 3@ INIWOW NV “NOILNILLY

L - _ == = _

200—0s¢—/S86

X — —0 0 Gl— NOS8OONCd AVEOVI ONIHIIM dd100—1+¥0—L0G6
E/NEs
_ _ L00—C6¥—6£S6
100—2c6Y—65£56 @ £00-€11-0728 8f
A._m_zﬂnw W__w\,ﬁo._w_ m_/m_u_mm_m_v z $00—L¥1—-0228 L#
z 900-¢11-0z28 9of
& ol
FOING3S H3IMOT AH._OZ_I 3004 1V 0 moolnilomuw sit
TINVd INOM GNIH3E) = 0g-L16-4296 +4 100-£15-9/56
o z L00-816-£296 S 900-£02-9/56
maya ef L= ~In7g Ma ¢ HOLIMS d00d - 100-226-£296 Z# 1VISOWNYIHL
¥319NNL g £00—616—,296 L# W%/H_mm,_ IWAL3A0
5 N8 Ma ¢of /NG mmm
Nu9
| e/ —r - 7 1T - - — — | on =T "Ng/90
2 S¥0-C90-0%Z8  ©¥0/IFN | HElE S
- > = s ¥ _ 5| |c|B]x [o
& 8 ©. 3 N
| EN 29 9 2 600—197—6£G6
B $00—¥00—10S6 mm4._‘ Wm m _m LiHH HOLIMS
e (N3N Non3a aaivooy T QT e d3dAVA oIV
W YOSN3S "dW3L 12 Syl w_* | voo-ssz-z61s
2 X1ddNS ¥IMOd APZ B
— — — — l00=Lro-66is | 100-£50-0516 Za%w;%ww.%&m_%mr |M_ma
D I_ _ A A = N I 1 N = A HA |m m
A | pgeedleeooel |
ERRlS IANNQ QA > [ —
5 i3 2 ngya
(- [o] =ttt il EL e i Dm_r51 9 200-502-9/56
8 o an L2o00] il > g L (9SH ¥3Ndng)
SVIT nan (z1° 2 eoo-6ee-zoL5i(Y ME/OM0 L i _ LYLISONYIHL
o SN | v = N —gp |~ g
1 I _ A AOYZ-80Z i1 a1 N % B {0 Oe LINN=IH
- e | 8% gyvos 10¥INOD | | ﬁ o Dz e
B oL
m 2|2 " m o1 m 100—£00—-¥.¥6 _ _ +50-290-0228 & L -
@ | m o
& A _ _ S _
© B s i &as -0 S @ _
. < | 90TVNY SaHoUMS  SHOSNIS XOUd dX3 AVTIM ¥IMOd _ EsE 2 JANE]
g © __aaow " mnm“u.IIoooooo _ _ 356 - " _
L oo I i _ 88 | Il AT |< s 2 |
© i - ||| (58 g o] |52 |
o = M8/ F 8 8 " NS _ _
OIA/IAM v# mekia _ T 2P Q@ g S AN RN o | B M o _
D Mg ¥a of | WS_‘I_ N & NOD ®l5lol=lo o |8 [ L=< GW _
||hmx|nn*| |||||| %% b aNo L %%mw m [2) nAHU_
g 7 L | stnani wavy 200-£00-1L1.8 = @ _alum 2 2 ko7l J7 — _
FSES R A = N
n D T00 _No 5086 HS | oS aneRs 2 <" - +00-281~£586 |
o= S L 41 _ __ ______ 41 | _\r—_—__—__—__—— _
-" _ R esn ¢_ 53 WW £00-0¥2—L586 il nE
" — 100—-200—¥.¥6 _ 3 = i S m%%mmw%un_wnwm
@« [} E=]
SE TNV S MJ i i £ MYvdS
W < 4v0g SOIHAVY9 _ mE Hdl—7H09 TINVd MOvd T3X] 3] sla T
i ——— I o M orall g | s
S ! - 095 1 w30] AT SV B
§ | 3 : YOSN3S
~m
00— 100—5/46 g W3LSAS SS4 JHL ¥O4 4 NYHL V SIHIM 40 ONINIM ¥O4 Z 13IHS 33S :3LON EULAE
_ 8 “ININYEL NIILIHINI,T SI04 3NN INIWILYNO3AY INNOILONOA TI3vddY,1 3ND ¥IWNSSY.S  “XNIYIONVA
< 13 1VND3IAVNI INIW3NNOILONOS NN ¥3NIVYINI IN3IAN3d 39v18y0 30 S¥N3Yy3 S30  "HIHONvMEIQ
s
C
3
&

"ONIDIAYES Y314V NOILYY3IdO d3d0¥d AdIM3IA "NOILYY3IHO SNOYIONVA ANV Y3JO¥dI ISNVD NVO

SYOMYT ONIIM - "STOHINOD ONIOIAYIS NIHM NOILOINNOOSIA Ol dOldd S3HIM TV 138V ‘NOLLNVO

Part # 8533-111-001 7/21

S¥0—£90—-0228




Optional Water Schematic

0G/BN

9
® IN44

C
>
I
RELAY PCB ZJ|N Ly o O
WHT/ORG
_§ k
z §
C
~
L
Q
(]
N
@
=z
ORG/BRN |  ORG/BRN
o
O
5 33
% Z 4 O cr
o = =9
N % —
@ J‘LV? 2 Q mmm
2 > 7))
b
=z O —
o 3
g R ®
<< @ ORG
2> N
5% ORE\\.
@
z 5
- N
S 2
S (]
WHT/ORG ::
PN
<
@]
o
<
®

118 Pt # 8533-111-001 7/21



Optional Water Wiring Diagram

ORG/BRN

THERMAL DISC
ORG/BRN
P4
[1
m
N
@]
[
(@]
(2]
=
FAILSAFE CIRCUIT TEST
———1-
_
gl
_ S|o
_
| [©]
_ @
_
_
_
_
_
_
_
ORG/BRN ORG/BRN

o ommmmmm RELAY PCB 1000
P4
D11 LD10 LD® w7 0S5 D4 LD3 LD2 LD1
-a -a -a -a 1 -a -a -a -a -a

I
]

ol
SRS
pu g
9 =
1% _‘i\ﬁ WHT/ORG
0)
ﬂ w/o wyo[ (] | whr/ore ) WHT/ORG
f 10 I O
® (WHT/0R8 #1 WHT/ORG

ORGg

WHT/ORG

\ /e
T

WATER VALVES

#1 ORG

119

Part # 8533-111-001 7/21




Notes

m Part # 8533-111-001 7/21



Section 6:
Electric Heated
Dryer Parts
Data

121



Notes

122 5ot #8533-111-001 7/21



Section 7:
50Hz

Dryer Parts
Data

123



124

DNOO30OND-39EO Addtional Parts

Key Description T-30 QTY
* INFORMATIVE-MOUNTINGLOCATIONS 6102-034-001 1
& WIREASY-JUMPER, BLK/WHT, 15" 8220-113-008 1
* WIREASY-JUMPER,BLK/WHT,9-17 8220-147-005 1
& LABEL-AUSSIEWARNING 8502-698-001 1
* LABEL-AUSTGASAPPROVALBADGE 8502-699-001 1
& LABEL-WARNING,NATURALGAS 8502-770-001 1
* INSTRUCT-AUSADDENDUM,CONTACT 8507-440-001 1
* | MOTOR-DRY,30#(MARA),50HZ,LEADS 9376-311-004 1
* ORIFICE-MAINBURNER, #32 9425-069-009 2
& OVERLAY-TRIM,LWDR,30#BLK,ENG 9435-016-004 1
* PULLEY-DRIVE,MACHINED 9453-169-009 1
& WIRINGLABEL-DIAGRAM/INFORM 9507-010-001 1
* WIRINGLABEL-SCHEMATIC 9508-010-001 1
& STRIP-MARKER, TERMINAL 9558-029-004 1
* HOUSINGASSY-BURNER, 30#(50HZ) 9803-210-002 1
& CONTRLASY-OPL, T-30/50NONREV-39 9857-240-002 1

Part # 8533-111-001 7/21




for 50hz T-30 Dryer -39

lagram

D

iring

W

X = -0 0 6¢— NOZOONC AVEOVIA ONIYIM dL00—010—L0S6
T/
100—-Z6+—65G6 10026y —6£56 — 800—¢11-0228 8f
(13Nvd_d3IMOT ANIH3E) N . S00-Lb1-0228 L#
HOLIMS d00d [N18 Xd efl——In1g Ma ¢of 2 900-£11-0228 94
g £00—L¥1—0228 S#
JOIAGIS JIMOT (39NIH ¥ooa 1v " L00—£16-4296 bi
/O J3NVd INO¥4 ANIH3E) Bl L00—816—/296 S 00— 11£-9/¢6 900-/07-9/G6
|3m3m ST Mg a o HOLIMS d00a 2| oo-eeo-izae of IVISONYIHL
ERISIATRNN & doLon dWN3LY3NO
M8 >ia ef — | s " =
uﬁ% = _ e l_ oin —yo/9u0
. _ m _ S¥0-£90-0228 540,/ 1HM _ m m m ©
am IS EENB] ¢ 25 R L 600—19v-6£G6 |3
= WAOAN_ mm .;_u [AE] 8 N HOLIMS ¢
(43aNAD ;oﬁm @31v007) m_ DMBW w w gi__ |_xd H3dAva MV m
[4OSN3S_"diaL ] ofwme? s 2 o | vo0-sEz-z615
700-700-1056 [ 2 | A1ddns ¥3amod avz| | [ATgdn |
e _ _ __3s L00—£Z0-66L6 | 100-£50-0516 ddiis Hamod ;N
~ [} A A E N7 1 N = A
: _ poovollonoon | —
3 i § e S : B :m_ﬁ
2 8 | e 2 F e B 200-£02-9/G6 |e
© 3 3 s Sz [OF0 (9sH ¥anung) ¢
S SHOSN3S NvO | 4 _ 200-662-261S[CY] N18/980 # H P ool IVISONNTIHL |8
b _ um_ 9, MO oSO LAN=IH g
5 [o8 - i DRoH i
st |8 wmm Qyvog 10YLNOD | | = =L Nt
olg I g 100-€00~¥/¥6 | | ss0-z80-o0z28 L
- od I _ _ swo/tm 11 || —————— -
@ (@ m ko ] =
o | 3L | _ 9HO/LHM L# z _
u..W Lo TINVOA F T N
: _ ON/IAM +F _ ZEE os — _ % @ L—=X1d _
= 0TYNY. S3HOLMS _SYOSNIS XOdd d3mod EEE EE O .le hd 3
(S] __owoww_ coh[cooooo E | e nm,o aa ke " _
L T eawm T m_m_ _1 n | Ave| |2 NRE] DLO _
Ta/1m L F 9 8 & SZ _
OIN/IAM v# ma ¥a %_W_ T_O N:_O ZO - O[ === * o T3A = ) |
N8 a of 58 I 3 3 =< ez
[ 3Ts) o olo|=le o [© Nyg - O= _
E A oF %%—n_ N s S_ﬁ_uo BIBIES 315 c=
||||||||||| T NNl WavTY ANO z00-—z00-1128 > _qlum W 2 forg 1T & m _
— L
_H_ | 05 aNNOY = c|= z — 100-¢81-/G86 _
FOOI.v_Nonomm o I_
1ONy3HS  gn (7 ¢ -t - - - 1 __ __ - 1 - _ __ _ __ __ __ _ __ -4+ 1r L+ __ __ __ __
w_ N _ M.m S AYW_. w m £00—2¢00—G/86
100-200-¥/¥6 53 ek - g ~¢00—
= _ am e T gl 8 3004103713
m (3 SHENNT T NI AT I |
| quvoa solHdvuo _ RE MW Hdl—7Hog  1INvd XOvd 2 REINREN B T
J - —— — "\ ¥00—b00-10S6 AOCZ 100-261-/586 i R —
M | o) [Repmmsem 3T v m e
m” S 2 N8 ¥OSN3S
SN L00-100—4/46 S| 3NIWYAL NIILIMING,T SI04 3NN INIWILYNO3AY INNOILONOA TI3dvddy,1 IND ¥IUNSSY,S "XNIHIONVA EUME
- 3 13 1VNO3QVNI INIWANNOILONOA NN ¥INIVHINI INIANId 39v18y0 3d S¥NIMYI SIA  "YIHONVEE3A

ayvog ><._n_w_m_|_

oLLng

S37 30 INVAV STI4 S31 SNOL Z313NDIL3 ‘SIANVANOD S3A NIILYINI,IIA ININOW NV "NOILNILLY

"ONIOIAY3S 314V NOILVY3dO d3d0dd A4IMIA 'NOILYY3IdO SNOYIONVA ANV d3d0ddNI 3SNVO NVO

125

Part # 8533-111-001 7/21




Schematic for 50hz T-30 Dryer -39

iring

W

230V MOTOR RELAY . ¥
= NOTES: 50HZ—1PH OOZ_.N_.A>O._.m £s g m H
1. DOOR SWITCHES—N.O., CLOSED WHEN BLK/BRN L1 | T1a BLK 5 32
DOORS ARE CLOSED. hd [ hd ] m o m m
%) 2. DRYER STARTS WHEN THE DOORS ARE L1 LK/BRN g0 22¢
W CLOSED, A CYCLE IS SELECTED, AND THE BLK /BRN = m EXy
= START BUTTON IS PUSHED. THERE IS AN R1 qx 92>
_W AUTOMATIC COOL DOWN CYCLE AT THE BLK/WHT a2 || T2 o YEL 2z & _m 2
m DISPLAY END OF THE CYCLE. N hd ] b 1= w 4 m”
3. CENTRIFUGAL SWITCH—N.O, CLOSES WHEN BLK/WHT SE ,2%3
BOARD BLOWER MOTOR IS UP TO SPEED. BLK/WHT 25 3R¢
4. REFER TO OWNER'S MANUAL FOR MARATHON Sg zG
DESCRIPTION OF OPERATION AND s po@
J9—-8 REQUIREMENTS FOR HEATING CIRCUIT. GRN/YEL A n g 3 Mw
Jo—7 %) 5. WITH A DC MICROAMMETER, FLAME GND o|H < zZ: 38
196 [SNa) CURRENT CAN BE MEASURED AT TEST = 353 = B
o_s T POINTS. READING SHOULD BE 0.7uA DC gl¢ gl BN R2 ALARM INPUTS = = 5y
o2 M S OR HIGHER. d v I 5 m Z 22 m
s 5o TRANSFORMER a2 S H TR
—2 WITH INTERNAL | S~ = 71 gg ool
—vy L @a o <
CIRCUIT wmm>xmmm% Y] L W_ p gy Mwm
9|9 @ Lo N o —¢N 2 g 3%
WHT/BLU S S a| Sl gL mm mm.u
DK Bl _ =3 WHT/BLU L, || W4y S Gpu
o] 1 S) o) ) (] ] W) _ <_»< = Y/8 24v 02 MWQ
2IEES|2 WW_M DK BLU gy, & Lo V+ €2 mmm
o o m LK BLK =%
RN RN PROX SENSOR m 2.7
]
83 £324
50 ORGJ/GRN 52 Eg2
L Ju9—2 53 ¥
L 1J9-3 VIO /YEL YEL
J9-4 WHT/VIO |OVER HEAT SENSOR
J9-5 IGNITION
ot AR BLOWER o MODULE
o mmm>< HI—LIMT  DAMPER OVER TEMP. MOTOR € oRG/GRN -
THERMOSTAT  SWITCH  THERMOSTAT  SWITCH mmﬂ MM__“ o -~
RED “ _ 0/c omooﬂoomo-o G oo ORG/GRN on_n VIO N RED EL ALY Vio
ﬂ_..;xq WHT/ORG vag YEL
GRN RUN MOTCR | RELAY DIAGNOSTIC INDICATOR LED—>{ 0 GND FLaE
_ RELAY > WHT/ORG FC+—> 0 sjo— BLK _ ——
T I ORG/BLU R1 WHT/ORG FCo—>lo O—BK7 ——
- I >~<>A WHT/ORG
(SEE NOTE 5.) SPARK
DK BLU ELECTRODE =
STATIONARYL ]| :
BOARD _W DK BLU
[V DK BLU DK BLU
e ORG RN
ALARM TUMBLER
ROTATING ENABLE ALARM RELAY DOOR SWITCH
BOARD I ORG/YEL ) WHT/ORG
g N
3 @ DK BLU o DK BLU
a X WHT/ORG ONE
218 SERvIcE
g CONTROLLER
M L PCB TEMP. SENSOR DOOR SWITCH
2| =
5} GRN/YEL
7 WHT/YEL
2 YEL/BLU
T 9508—-010-001B SCHEMATIC DNOOSON_—-39_0_C—___ ——_X

Part # 8533-111-001 7/21

126



Notes

127

Part # 8533-111-001 7/21



Notes

m Part # 8533-111-001 7/21



